






Page 1 of 2 
 

 
 
 
To:    
 
Through: 

Mayor and Village Council 
 
Seth Lawless, Village Manager 

 
From: 

 
Ty Harris, Director of Planning 
 

Date: 
 

May 7, 2020 

SUBJECT: 
 

FIRST READING – ORDINANCE AMENDING THE VILLAGE 
COMPREHENSIVE PLAN TO ADOPT THE WATER SUPPLY 
FACILITIES WORK PLAN UPDATE  

 
 
Background: 
The Village of Islamorada (the “Village”) is subject to the jurisdiction of the South Florida Water 
Management District (SFWMD) regarding State requirements for local water supply planning. As 
potential limitations on the continued use of traditional water supplies became increasingly 
apparent, the SFWMD has concluded that traditional water supply sources will not be sufficient to 
[...]
in Figure 3-4.  Examples of contamination sources include underground fuel storage, sewage 
septic systems, and fertilizer or pesticides sprayed onto agricultural fields. Observations of 
elevated nitrate concentrations prompted further investigation via nitrogen and oxygen stable 
isotope water quality sampling; these results identified wastewater contamination as the 
potential nitrate source. Monitoring and further investigation of nitrate concentrations of these 
wells is ongoing, with a specific focus on the monitoring well nearest the Mannheimer 
Foundation primate facility.  This facility treats wastewater via 12 septic tanks and drainfields; 
FKAA continues to encourage the Mannheimer Foundation to connect to Miami-Dade’s Central 
Sewer Collection System.  

Emerging and Unregulated Contaminants 

Emerging contaminants such as pharmaceuticals and personal care products (PPCPs) have 
recently been identified as potential threats to public water supplies.  Sampling events for these 
contaminants were conducted in 2008 and 2009; the analytic results for each parameter were 
below the detectable limits. Per- and polyfluoroalkyl substances (PFAS) are also of recent 
concern; FKAA’s pilot study surrounding treatment of PFAS in the drinking water supply is 
detailed further in Section 4.4.2. 

Pesticides and Herbicides 

Reports of specific pesticides and herbicides in nearby canals and adjacent to extensive 
agricultural uses led FKAA to perform additional pesticide and herbicide monitoring in 2008.  
Atrazine, an herbicide used in agriculture for weed control, was detected in three wells at levels 
significantly below regulatory limits. Annual testing is performed by FKAA on the finished water; 
PERA also monitors for these constituents from the surrounding monitoring wells at least 
annually.



 

 



 

Section 3 Page 3-9 Water Supply System  

Radiological Monitoring 

Due to FKAA’s proximity to the Turkey Point Nuclear Power Plant, as well as nuclear events like 
Japan’s Fukushima disaster, radiological monitoring was conducted in select FKAA wells. Results 
indicated that there were no exceedances of the maximum contaminant levels for drinking 
water. In the event of a nuclear disaster, FKAA has the necessary facilities to treat water without 
exposure to the atmosphere. 

Wellfield Protection Recommendations 

Based on extensive monitoring and research, recent wellfield protection recommendations for 
chemical contamination prevention include: 

 
o Increase accountability in rule enforcement and corrective action to identify and 

remove potential sources of contamination 
o Install a new monitoring well cluster between Mannheimer’s “Well Cluster 3" and 

FKAAs’s wellfield 
o Sample monitoring and supply wells to definitively identify the source of nitrate 

contamination. Recommended methods include sampling for chloride and 
bromide, stable isotopes of 11B and 10B, and optical brighteners, all indicators of 
wastewater contamination.   

o Additional monitoring for microbial source tracking to differentiate between 
human and non-human fecal material when positive bacteriological results occur 
in a monitoring well 
 

3.4 Climate and Sea Level Impact 

The FKAA’s groundwater supply from the Biscayne Aquifer is threatened by climate change and 
sea level rise.  Climate change has the potential to cause severe droughts, reducing the amount 
of water available to recharge the aquifer. As previously discussed, the current SFWMD Water 
Use Permit (13-00005-W) contains a provision that limits the maximum day withdrawals from 
the Biscayne Aquifer if the groundwater elevation falls below 1.25 feet NGVD 29 at USGS monitor 
well G-613 between December 1 and April 30. 

Rising sea level causes the saline water interface to migrate inland toward FKAA’s water supply 
wells, as shown in Figure 3-3. However, the rate of change is relatively gradual, and FKAA does 
not anticipate any impacts to its water supply during this 20-year planning horizon.  

3.5 Water Supply Recommendations 

FKAA’s projected 2040 average day finished water demand is 19.1 MGD and the projected 2040 
maximum day finished water demand is 23.8 MGD.  Assuming that Biscayne Aquifer withdrawals 
are limited to 17.0 MGD during the dry season and 4.5 MGD is available from the Floridan Aquifer 
on average, FKAA will have sufficient capacity to meets its future average day demands.  



 

Section 3 Page 3-10 Water Transmission System   

 

However, there will be a shortage in meeting the maximum day demand. Some recommended 
alternatives to close this gap include installing an interconnect with Miami-Dade Water and 
operating the Stock Island RO (SIRO) facility during maximum day demands, as described in 
Section 4. 

Table 3-4 lists the projects that are recommended to improve resiliency and provide additional 
supply capacity.  A list of all the Capital Improvement Projects is contained in Appendix D.   

 
TABLE 3-4 
Recommended Water Supply Projects 

Recommended Projects Cost 

Miami Dade Interconnect $  2,000,000 

New Wellfield $  5,500,000 

Stock Island RO (SIRO) $ 50,000,000 

Total 
$ 57,500,000 

 

3.5.1 Biscayne Aquifer Well Replacement 

Water supply wells have a typical service life of 50 years.  As shown in Table 3-2, most of FKAA’s 
supply wells were installed in the 1980s and will reach the end of their useful lives during this 20-
year planning period.   When replacing these wells, locations farther away from the saline water 
interface should be considered to ensure long-term supply of fresh water.  This project would 
procure the land required for the future wellfield and install the first three wells and raw water 
supply piping. 

3.5.2 Miami-Dade Water Interconnect 

This project would provide an interconnect between the Miami-Dade Water and FKAA pipelines.  
This interconnect could provide an additional capacity of up to 4 MGD of potable water that 
would be used during emergencies or to supplement maximum day demands. 

 

 

 

 



 

Section 3 Page 3-10 Water Transmission System   



 

Section 4 Page 4-1 Water Treatment and Standards  

SECTION 4 
Water Treatment and Standards  

 

FKAA operates three water treatment plants (WTPs) to produce potable water. The J. Robert 
Dean WTP in Florida City is the primary source, treating groundwater from the Biscayne Aquifer 
using a lime-softening process and treating brackish groundwater from the Floridan Aquifer using 
a low-pressure reverse osmosis (LPRO) process. FKAA also has two seawater desalination 
facilities, located in Stock Island and Marathon, which are used to supply water to the 
Middle/Lower Keys during emergency conditions. 

4.1 J. Robert Dean Water Treatment Plant  

4.1.1 Overview 

The J. Robert Dean WTP has a total permitted facility output capacity of 29.8 MGD, which includes 
both the lime softening plant (23.8 MGD) and LPRO system (6 MGD).  The flow schematic showing 
the inter-relation of the two water supply sources and WTPs is included as Figure 4-1. The 
individual process units and design criteria are summarized in Appendix E. 

Although the rated treatment capacity is 29.8 MGD, FKAA's water use permit allows for a “special 
event peaking factor” (with prior notice), which increases the maximum daily withdrawal to 
33.57 MGD. Otherwise, the permit limits the source water to an annual average of 23.97 MGD 
during non-drought conditions, as described in Section 3.  This water supply capacity includes 
both the Biscayne Aquifer (17.79 MGD) and Floridan Aquifer (6 MGD).  During drought conditions, 
the water supply from the Biscayne Aquifer is reduced to 17 MGD, resulting in a total withdrawal 
capacity of 23 MGD.  Additionally, the monthly total withdrawal cannot exceed 809 MG, equal to 
26 MGD for a 31-day month. 

4.1.2 Lime Softening Facility 

Figure 4-2 shows the general flow schematic of the existing lime softening process at the J. Robert 
Dean WTP. The process includes Biscayne Aquifer raw water wells, three lime softening reactors, 
and five gravity filters, as well as several chemical injection points for disinfection, fluoride 
addition, and corrosion control. The finished water from the lime softening facility and the LPRO 
facility is blended in the clearwell and product transfer tank.  Solids from the lime softening 
process are dewatered using a vacuum filter press and hauled off-site for disposal.



 

Section 4 Page 4-1 Water Treatment and Standards  

 



 

Section 4 Page 4-6 Water Treatment and Standards   

 



 

Section 4 Page 4-2 Water Treatment and Standards  

4.1.2.1 Biscayne Raw Water Wells 

Ten wells, with capacities ranging from 3 MGD to 3.45 MGD, provide the raw water supply from 
the Biscayne aquifer.  The raw water is combined from the individual wells into a single 24-inch 
diameter pipeline, where it is later split between the three reactor clarifiers. 

4.1.2.2 Reactor Clarifiers 

Three lime softening Infilco Degremount AccelatorTM reactor clarifiers are used to soften raw 
water. Two of the reactor clarifiers are rated at 11 MGD each, but operate satisfactorily at flows 
as high as 16 MGD. The third reactor clarifier has a maximum capacity of 6 MGD. For the two 
larger reactors, operational experience has shown that softened water turbidity increases when 
the process flow is less than 8 MGD; as a result, flow turndown can occasionally raise concerns.  

Lime and polymer are added to the raw water in the lime reactors. Lime is dosed based on a 
target pH of 10.5 measured continuously from a pH probe in each reactor clarifier. The lime is 
fed from a lime slurry recirculation system with a flow control pinch valve and magnetic flow 
meter at each treatment unit. The lime slurry is prepared with dual 2,000 lb/hr batch-type slaker 
systems (one in operation and one on standby).  The lime feed system consists of a lime storage 
silo, two lime slakers, and lime slurry pumps.  

Heavy chaia polymer (Clarifloc A 210P) is also added as a flocculent aid to improve settling of the 
calcium carbonate formed after lime addition. A Dynablend system is used to effectively blend 
the polymer with finished water used as “make-up water” prior to dosing at the lime reactors. 
The polymer flocculant aid system consists of storage, transfer pumps, solution tanks, and 
metering pumps. The average polymer dose is approximately 0.25 mg/L.  

The lime sludge (3 to 8 percent dry solids content) produced by the reactor clarifiers is pumped 
to the sludge thickener via the sludge blowdown pumps. There is one sludge blowdown station 
that serves the two larger reactor clarifiers and a second blowdown station that serves the 
smaller treatment unit.  

4.1.2.3 Filters 

Five gravity filter units are utilized for filtering the lime-softened water using dual media 
consisting of anthracite coal and silica sand. This design assumes that one filter is on standby at 
peak production.  The maximum filtration rate is 6.7 gpm/sf as shown in Appendix E. 

The granular media filters are backwashed with finished water using dedicated backwash pumps, 
and the spent backwash water is discharged to a washwater recovery basin. The supernatant 
from this basin is pumped back to a raw water stream upstream of the lime softening reactors 
and the sludge is periodically pumped to a sludge thickener. Two filter backwash pumps (one 
service and one standby pump) are used for filter backwashing using plant-finished water.  

Each filter is backwashed approximately every 60 hours. Each backwash (water only) has a 
duration of approximately 15 minutes.  



 

Section 4 Page 4-3 Water Treatment and Standards  

4.1.2.4 Emergency Lagoon 

If the filter backwash wash water recovery basin or sludge handling facilities are out of service, 
an emergency lagoon is available for temporary storage. The lagoon has a maximum volume of 
700,000 gallons.  No additions or major modifications are anticipated. 

4.1.2.5 Disinfection 

There are five chlorinators on-site: two 2000 lbs./day, two 500 lbs./day, and one 100 lbs./day.  
The two chlorinators that are rated at 2000 lbs./day provide most of the chlorine to the system 
and are used for the RO and lime softening process at the transfer station.  When forming 
monochloramines at the transfer pump station, one 2000 lbs./day chlorinator is in use and the 
other chlorinator is in stand-by mode. If forming monochloramines at the filter one 2000 lbs./day 
chlorinator is used, and the other chlorinator is in stand-by mode.   
 

There are two pre-filter chlorinators, which are rated at 500 lbs./day each. These are used at the 
filter system to meet the primary demand and to establish a free chlorine residual of 1mg/L over 
the filter system, after demand. This process is only used forming monochloramines at the 
transfer pump station.  
 

If monochloramines are being formed at the filter, both pre-filter system chlorinators are offline 
and secured and a 2000 lbs./day chlorinator is used.  There is one chlorinator used at the post 
chlorinator site which is rated at 100 lbs./day.  This is used to control any excess free ammonia 
that may be overdosed in the treatment process.  The Florida City Water Treatment Plant can 
configure all five chlorinators in multiple situations.  
 

When adding chlorine to water, there is the potential to create a disinfection byproduct which 
may cause cancer in lab rats. The two byproducts of concern are trihalomethane (THM) and 
haloacetic acid (HAA5), precursors which are in the water and come from organic properties. 
When chlorine is added to the water that have these organic compounds, it may form THM or 
HAA5. When chlorine is added to water, it has two formations, hypochlorous acids and 
hypochlorite.  It is the free hypochlorous acid that forms the THM and HAA5 in the water system. 
By adding ammonia to the system with chlorine, it forms monochloramines and that 
bond/reaction with hypochlorous acid renders it from being free and available.   
 

There are two anhydrous ammonia storage tanks and two ammonia gas feed systems 
(ammoniators) on-site.  One ammoniator is used for meeting the primary dosing demand and is 
added at the transfer pump station when making monochloramines at that location. If 
monochloramines are formed at the Lime Softening Plant, ammonia is added at the 
recarbonation station. The other ammoniator is in stand-by mode or used in high demand 
situations, i.e., PPM greater than 350PPM.  At this time, we may use both ammoniators together.  
 



 

Section 4 Page 4-4 Water Treatment and Standards   

4.1.2.6 Fluoridation 

Liquid Hydrofluosilicic acid is dosed upstream of the filters at the lime softening plant to achieve 
a target fluoride concentration in finished water of 0.7 mg/L.  A second injection point is located 
at the transfer pump station, but is currently not used. The fluoridation system consists of a 
storage tank, transfer pumps, a day tank, and metering pumps.  

4.1.2.7 Phosphate (SHMP) Dosing  

Sodium Hexametaphosate is made into a solution with a concentration of 0.0625 and dosage at 
approximately 0.2-0.3mg/L in the finished water.   

4.1.2.8 Sludge Thickening System 

Sludge generated at the lime softening reactors is pumped to the sludge thickeners. The sludge 
thickener converts the 3-8 percent (dry solids) sludge from the reactor clarifiers to approximately 
20-40 percent. The thickened sludge is transferred with thickened sludge pumps to the vacuum 
filter. The sludge thickener supernatant is pumped to the raw water line by the thickener decant 
pumps.  

4.1.2.9   Vacuum Filtration System 

The thickened sludge is pumped to a vacuum filter where it is dewatered into a cake and trucked 
to the onsite storage area. The sludge dewatering system consists of the vacuum filter, vacuum 
pump, and filtrate pump.  

The vacuum filter dewaters the thickened sludge to a dry cake with approximately 50-60 percent 
solids concentration. The vacuum filter filtrate is pumped back to the thickener influent line. 

When the vacuum filter is in operation, the dewatered cake drops by gravity into a truck and is 
transported to a sludge storage area near the emergency lagoon. An outside contractor 
periodically (approximately every 1 to 2 weeks) loads and hauls the dry sludge from the site for 
ultimate disposal (beneficial use) as sub-base material or for use as clean fill. 

4.1.3 Low-Pressure Reverse Osmosis 

The LPRO facility has a rated capacity of 6 MGD to treat water from the Floridan Aquifer wellfield, 

which produces brackish groundwater.  The LPRO has been operational since October 2009.   

Because this facility is costlier to operate than the lime softening plant, it is generally used either 

to prevent exceedances in Biscayne Aquifer withdrawal limits or as requested by the SFWMD in 

times of drought.  Figure 4-3 presents the general RO facility process flow diagram.  

4.1.3.1 Floridan Raw Water Wells 

Brackish water is drawn from four production wells with a capacity of approximately 2.0-2.3 MGD 
(1,400–1,600 GPM each). Groundwater from these wells is pumped to the RO treatment plant 
using submersible pumps with variable frequency drives (VFDs). The flow rate from each well is 
controlled by the VFD speed and the overall flow rate through the RO system. 



 

Section 4 Page 4-5 Water Treatment and Standards  

It is desirable to operate the wells at less than maximum capacity to minimize the potential for 
upconing of very high-salinity groundwater from elevations below the well production zone. The 
design assumes the groundwater has total dissolved solids concentrations between 
approximately 5,000 and 8,000 mg/L.  

 

 



 

Section 4 Page 4-5 Water Treatment and Standards  



 

Section 4 Page 4-6 Water Treatment and Standards  

4.2  SIRO Emergency Facility 

SIRO was constructed in the early 1980s with a capacity of 3 MGD and operated until a new 
transmission line was installed from Florida City to Key West. In the late 1990s, after years out of 
service, FKAA repurposed the facility as an emergency water production facility in the event of a 
transmission main disruption or other emergency. The upgrade included the relocation of 1 MGD 
of RO process equipment to Marathon. Today, SIRO has a maximum capacity of 2 MGD, 
consisting of four parallel RO membrane trains. Currently, each train is operated for 
approximately four hours per month to maintain functionality and to allow staff opportunities to 
remain current with operational procedures.  

The SIRO facility has two seawater supply wells approximately 100 feet deep. Each well has a 
vertical turbine well pump set at a depth of approximately 30 feet with a capacity of 
approximately 3,500 GPM. Scale inhibitor is added to the raw seawater at a dose of 
approximately 1 mg/L as a scale preventative (primarily calcium carbonate, CaCO3). After the 
addition of scale inhibitor, the water passes through a bank of five parallel cartridge filters, 
nominally rated at 5 microns. The cartridge filter effluent then passes under well pump pressure 
to the RO high-pressure feed pumps and RO membrane trains.  

There is one RO feed pump for each RO train. Each process train of RO membranes (permeators) 
is fed by a dedicated feed pump (with energy recovery turbines) with an operating pressure of 
800-1,000 PSIG and flow rate of 1,160 GPM. The membrane trains are designed for a permeate 
(product water) flow rate of 0.5 MGD each at a recovery rate of 30 percent. The design 
concentrate (reject brine) flow rate from each train is approximately 810 GPM and passes 
through energy recovery turbines before discharging to the concentrate injection well. The 
energy recovery turbine device for each feed pump is mounted on the pump shaft and reduces 
the total power consumption by approximately 25 percent.  

The permeate flow stream from all the trains is collected in a header pipe and flows at low 
pressure to a drawback tank. Permeate enters the bottom of the drawback tank and exits at the 
top. The tank provides an immediately available supply of water back to the permeators at loss 
of RO membrane feed pressure, which prevents possible damage to the permeators and piping 
should there be a power failure. The drawback tank also provides chlorine-free permeate water 
for flushing the salt water from the feed pumps, permeators, and piping upon system shutdown 
and start-up.  

After the product exits the drawback tank, it passes to the top of the degasifiers where it falls by 
gravity through a packing material to a clearwell located below. Blowers force air up through the 
packing, stripping the minimal amount of hydrogen sulfide and carbon dioxide in the permeate, 
and discharging the gasses to the atmosphere.  

In the clearwell, sodium hydroxide is fed to raise the pH to near-neutral. Product water transfer 
pumps are used to transport the finished water to a nearby offsite ground storage and high-
service pumping facility. Chlorine and ammonia (chloramines) are added to the product transfer 
pump discharge line for disinfection.  FKAA intermittently operates the RO trains for short 
durations for testing. 



 

Section 4 Page 4-7 Water Treatment and Standards  

4.3   Marathon RO Emergency Facility 

The Marathon RO plant provides an alternative source of water for the Lower and Middle Keys. 
The treatment process at the Marathon RO facility is similar to that of the SIRO facility and it also 
serves as an emergency water supply in the event that the major transmission pipeline from 
Florida City is out of service.  The existing RO seawater desalination plant has a capacity of 1 MGD. 
There are two 0.5-MGD process trains that were refurbished and relocated from the original 
desalination plant at Stock Island.  FKAA intermittently operates the RO trains for short durations 
for testing. 

4.4   Drinking Water Standards and Water Quality 

This section provides a summary of recent and upcoming changes in the state and federal Safe 
Drinking Water Act (SDWA) regulations associated with the production and distribution of 
potable water. A detailed description of the various SDWA and Florida state regulations can be 
found in Appendix C. Based on the current operating information, the treatment facilities 
operated by FKAA should not be significantly impacted by anticipated or recent changes to the 
SDWA applicable regulations. 

4.4.1 Recent Drinking Water Regulatory Changes 

The following revisions to the SDWA regulations will require the FKAA to perform studies and/or 
document that the water system complies with the new regulations. It is anticipated that FKAA 
will be in compliance with each new regulatory requirement; however, the studies will need to 
be performed and verified to the state. 

4.4.1.1 Groundwater Disinfection for Virus Inactivation 

In accordance with 62-555.320 (12)(b), FAC, groundwater systems with a source that is not under 
the direct influence of surface water and is exposed to the atmosphere during treatment must 
provide at least 4-log inactivation or removal of viruses before the first customer at all flow rates. 
The virus inactivation/removal requirement is not applicable if aerators and other facilities are 
protected against contamination from birds, insects, wind-borne debris, rainfall, and drainage.  

4.4.1.2 Ground Water Rule 

EPA’s Ground Water Rule (GWR) was published in the Federal Register in November 2006. The 
GWR applies to public water systems that use ground water as a source of drinking water. The 
rule also applies to any system that delivers surface and ground water to consumers where the 
ground water is added to the distribution system without treatment. Basic requirements 
implemented in this rule are as follows: 

• Routine sanitary surveys of systems that require the evaluation of eight critical elements 
of a public water system and the identification of significant deficiencies (e.g., a well 